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Applicant ... : | Huizhou Highpower Technology Co., Ltd.

HAE o | BMNTEBX DREIA T FRX

Address......coevvveiiiiiiiinnnen. :| Xinhu Industrial Zone, Ma'an Town, Huicheng District, Huizhou City, Guangdong
Province, P.R. China

MPHLEIOEE oo R AR SR ARG B IR AT

Testing Laboratory.............. .| Shenzhen BALUN Technology Co., Ltd.

TREHEET o | RYImEE L Kb AR R RVl 14 B X

Testing Location ................. :

Block B, 1/F, Baisha Science and Technology Park, Shahe Xi Road, Nanshan
District, Shenzhen City, Guangdong Province, P. R. China

xRt EETEta _
FERRBFR/ EUT Name......... : |Rechargeable Li-ion Polymer ;fifw/ Brand

Battery
FERELIE/ Model Name.......: | HBA5033AA KESHU Ratings: | 3.87V, 4900mAh, 18.97Wh

BEERINI e 1| 85.69*64.94*4.90mm, REITKGIR, & 66.331g,

Apperance.........coocceeeeeeeenns 11 85.69*64.94*4.90mm, approximate silver cuboid. Weighs 66.331g.

Bt EY/Battery type......... | $EESFHEjth/Li-ion battery

G2 = A | BN RERHERAE

Manufacture ...........c.oceee..... : | Huizhou Highpower Technology Co., Ltd.

HBAE oo | ENHERX D REITH T HRX

AdAress.......cooevveeeeieeieins ;| Xinhu Industrial Zone, Ma'an Town, Huicheng District, Huizhou City, Guangdong
Province, P.R. China

= =Y ) O | BN RERHERAE

Factory ......oevvveevveeiieiiieenne, : | Huizhou Highpower Technology Co., Ltd.

HBAE oo | BN ERX D REITH T HRX

Address: Xinhu Industrial Zone, Ma'an Town, Huicheng District, Huizhou City, Guangdong
Province, P.R. China

FEIC o 2, ZERGEERESE GNRFfItmEFM) (557 hRIE1T 1) 38.3 TinEE

Conclusion .........cccceeveenin. : 3K,
The tested sample has passed the test items of UN "Manual of Tests and
Criteria" ST/SG/AC.10/11/Rev.7 Amend.1 38.3.

e TR : /

Remark.......cooeiviiiiiiiiinnnn. :
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TR BR R A - O Large cells and batteries Small cells and batteries

Description and ) ] ]
illustration of the sample: | Primary cells and batteries Rechargeable cells and batteries

BERE | TRERE | ERE | EE | AR | AN | FEEIR | &
Bt FEIR FEIR B | BIEBE | LERRIE

S8 Rated | Nominal | Nominal | Nominal | Maximu | Maximum | Limited | Cut-off
Parameter | capacity | voltage | Charge | Discharge m Discharge | Charge | Voltage
Current | Current Charge Current | Voltage
Current
=
nggct 4900mAh | 3.87V | 980mA | 980mA | 7350mA | 4900mA | 445V | 3.0V
ECE(;TI\ 4920mAh | 3.87V | 984mA | 984mA | 7380mA | 4920mA | 445V | 3.0V
Wi E RS W& &t
Test item Samle No. State Remark
B01~B05  REREBERRT; ]
T1~T5 at first cycIe in fully charged state
B06~B10 —HRRET ErS BERRE, __
after twenty five cycles ending in fully charged state
F o
C01~C05 —IXEER 50%iEBART:; o

at first cycle at 50% of the design rated capacity

T6 —+£ ﬂgﬂi O%Iﬁ%'{klb‘l
C06~C10 after twenty five cycles ending at 50% of the design -
rated capacity

B11~B14 —IXEAHYHEERT,

at first cycle, in fully charged state

T7 N s
e E1s T RRENE T EREAE, _
after twenty five cycles ending in fully charged state
C1 1 ~C20 ﬁEH}:TEéE&EEAkIU\ i .
T8 at first cycle in fully discharged state
C21~C30 “HEREREEEHERRE. __
after twenty five cycles ending in fully discharged state
¥/ Remark:

LB —+RREAFE B A R EERtR{it, The above samples, which have undergone 25
cycles of charging and discharging, shall be provided by the applicant.
BERTIHIG B HIE -

Possible test case verdicts:

PR = S Ty 22 72 : INJA

- test case does not apply to the test object.. :

l_tgu$$unlﬁ@gjz ..................... RS = (Pass)

- test object does meet the requirement ....... :

I = o ¥ N L - : F (Fail)

- test object does not meet the requirement.. :
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38.3 $2Mith / Lithium batteries
38.3.4 izt 38 / Procedure P

NBUEE R RNR I TR T 1ET.5, IHIRT.6F0T.8RfFEAKRSBIH
T RIEE BRI, HIQT. 7] LAERRSAERIGT A =T 55 ERAIEAIR
RIAREIhART, LMENHSIS BRI E.,

Tests T.1 to T.5 shall be conducted in sequence on the same cell or
battery. Tests T.6 and T.8 shall be conducted using not otherwise tested
cells or batteries. Test T.7 may be conducted using undamaged batteries
previously used in Tests T.1 to T.5 for purposes of testing on cycled
batteries.

T.1: SEER / Altitude simulation P

Mi2E %8 / Test procedure:
e AN A N R D FE T ER T 1.6 FIRFIFMERE (20 £ 5C) M F
FRZEED6/NET, -
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less
for at least six hours at ambient temperature (20 £ 5) °C.
EZEK / Requirement
MRFTER. THER. FTRRAR. TCHREZRFTE
X, FABES MRS hEREthE NSRS
38.3.4.1 EZ:/J\ﬂzﬁﬁﬁﬁﬁ—iﬂﬁﬁﬁﬁﬁﬂ’ﬂ%%, EE:;&*D
EEtARIFFEIX—EK, BXEENEKRFERT
S AR SAYI G FE RO .,

WHERMFEER, W&

I
Cells and batteries meet this requirement if
) _ d _ The test results meet the P
there is no leakage, no venting, no disassembly, ,
i , . requirements. See table
no rupture and no fire and if the open circuit 1

voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries
at fully discharged states.

T.2: #uhdE / Thermal test P

MR | Test procedure:

IO FE AN AR e IR ESF T 72 £ 2 CHRM MFIELD 6/,
EEBEANEEST-40 £ 2CHIKH TMERELNT, I MRIRRIGRE
Z BRI RRTEIERRE/A303 1, WRFESHT, Hm100X, EEBAE
IRICEE AN AT ISR (20 + 5°C) FFMR4/N\ET, YT AT N
38.3.4.2 |4, EBETHRIMNKRENEZEDN12/0\6,

Test cells and batteries are to be stored for at least six hours at a test
temperature equal to 72 + 2 °C, followed by storage for at least six hours at
a test temperature equal to - 40 + 2 °C. The maximum time interval between
test temperature extremes is 30 minutes. This procedure is to be repeated
10 times, after which all test cells and batteries are to be stored for 24
hours at ambient temperature (20 + 5 °C). For large cells and batteries the
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duration of exposure to the test temperature extremes should be at least 12
hours.
FREESK / Requirement:

MRTEIR/. THR. TR, oA
X, HESMNARE b A TSRS
EANFEAERTIX—HIORIEER90%, Bt
BRI EIX—EK, BXEENERTERT
SRS G EE ithANFE theH,

WHERFEER. WE

1,
Cells and batteries meet this requirement if
. ) a . The test results meet the P
there is no leakage, no venting, no disassembly, ,
i . o requirements. See table
no rupture and no fire and if the open circuit 1

voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries
at fully discharged states.

T.3: ¥RE] / Vibration P

Mzt 38 / Test procedure:

AN E EE RN FE, BEEEEA MR E AR GEE
HEEIRE. IRAINLRIESZRA,, XIEUREM 7 742! 200 #%%, BEZE!
7 #5%%, BEEAN 15 . X—IRIIEAN =N EEEERRE RS AYE
—AEESHT 12Kk, B3HAR 3 /Mt BEfh—MralG RN SHEER.

TEXIEEUNRN, NERERE12F AV tBFNE 4 (B8 ithF0/\BLEE s
4H), FOXH12F 52 R BB RAYEE LA (KB AR ) N B A&,

XTERBFN/NBUERIAR . N7HFZEFTIR, (R onBIRAKINERE, BEIREIAE!
1834, SATERIBHRIB(RIFIED. 82K (R RIE1.62K), FHEIIREREE RIS AINE
FEXEI8gn (SRFRLI/50552%). R AINRERIFESnE ZISRIEINZEI2007H
%

XIRBUEIHAR : M 7 BFEFR, (RIF 1gn BISRKINERE, EEBTEIAE) 18
2L, PRAIRIHRIBIRIHE 0.8 2R (TMRTZ 1.6 2X), FHEIIERERIRAINE
38.3.4.3 | ERAE| 2gn (BRERLIA 25 HEK). EANNEE(RISTE 2gn BRGNS 200

Cells and batteries are firmly secured to the platform of the vibration
machine without distorting the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes.
This cycle shall be repeated 12 times for a total of 3 hours for each of three
mutually perpendicular mounting positions of the cell. One of the directions of
vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a
gross mass of not more than 12 kg (cells and small batteries), and for batteries
with a gross mass of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is
maintained until 18 Hz is reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency increased until a peak
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acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8
gn is then maintained until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1gn is maintained
unti18 Hz is reached. The amplitude is then maintained at 0.8 mm (1.6 mm
total excursion) and the frequency increased until a peak acceleration of 2gn
occurs (approximately 25 Hz). A peak acceleration of 2gn is then maintained
until the frequency is increased to 200 Hz.
REZEK / Requirement:

NRHICPFIHAICZTTER. THES. FTRRIR,
FTRBANTCIEK, FEESMAKEhEEMHES
EANEEREHSN ERRIG SRS IREE
NNFEHTIX—AIGRTERERI90%, EEtAIE;D
BRIFEAIMEK, BXEENERTNERT=E

R RSAOI G AD R ithaE. MR ERTFEER, W&
Cells and batteries meet this requirement if 1.
there is no leakage, no venting, no disassembly, |The test results meet the P

no rupture and no fire during the test and after the |requirements. See table
test and if the open circuit voltage of each test cell | 1.

or battery directly after testing in its third
perpendicular mounting position is not less than
90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully
discharged states.

T.4: W / Shock: P

Mzt / Test procedure:

ORI tANEE e IR E ST R R BRI, XEESIERE MAIeEHA
B LAEH.

A BHREZFRANNEE 150gn FAEKTHFEERTE 6 EFPAVFIEZRK P,
38.3.4.4 | RiY, KEIEH/REZRANLERE 50gn FIEKBFEEATE 11 2RRIEIEZLR
o

B MR RIS AR P ERRAINEEBUATHEIBERRE, AR
PERYRKPIFELET A 6 2D, ABUEEHBAARYRKIPHRFEEET A 11 270,

B EEEEAME="EEEENE SR RARERSTMAIIERT
ZI=RvE, EEEMMRGREZ=RPE, BHES 18 )RiPdE,
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Battery Minimum peak acceleration Pulse duration

150 guor result of forrmula

I 100850
Acceleration(g,) = I[ ]

Small batteries VW mass* 6 1ms
whichever 15 smaller
50 gnor result of formula
f 30000
. Accelerati = ||—
Large batteries coeleration(g,) ’n,'[mss*] 11 ms

whichever 15 smaller

* Mass is expressed in kilograms.

Test cells and batteries shall be secured to the testing machine by means
of a rigid mount which will support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150
gn and pulse duration of 6 milliseconds. Alternatively, large cells may be
subjected to a half-sine shock of peak acceleration of 50 gn and pulse duration
of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration
depending on the mass of the battery. The pulse duration shall be 6
milliseconds for small batteries and 11 milliseconds for large batteries. The
formulas below are provided to calculate the appropriate minimum peak
accelerations.

Each cell or battery shall be subjected to three shocks in the positive
direction and to three shocks in the negative direction in each of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks.

FREESK / Requirement:

WMRFTER. FTTHES. FTRRK. THREFTE
X, HESMAKEE bR EAE SRS
EARNFEEHTIX—AEIEEER90%, HEithfl
FERERFEX—ER, BXBEENERTNERT
e i CEb Y NS R =2 Mk TH == HiekA=N

Cells and batteries meet this requirement if

WHERFEER. WE
1

. . . The test results meet the P
there is no leakage, no venting, no disassembly, ,
X ) o requirements. See table
no rupture and no fire and if the open circuit 1
voltage of each test cell or battery after testing is '
not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries
at fully discharged states.
T.5: 4MEPEEERS / External short circuit: P
M58 / Test procedure:
38.3.45 | IFFNEEIEEREhE, MANE—ERMERRE, EAINEIEREIAE 3
WORREIRE 57 + 4°C, XREJERIKEEUR T it B AEAIA/NIIR
it W FXNMEEREMANLAHEFICR. MDA TIXATE, /Bt
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FNEUER AR REERTRIN 2=/ 6 /AT, KBRS AN KELrE th4E RIS BR AT (Al
/0 12 (N, PARS, BESERFEIAARITE 57 + 4°C RIFTFEZRIMEIENTF 0.1
RRIBAURE PR 544

X— RIS N ARt E R RS NMTIRERIR 57 + 4°C [FH4RE/> 1 /e,
BEABEARER MM EEFEARIRE AR &SRR
2 HREFRTIZEUE.

SR ERIGEENE MBS TIMNREEE,

The cell or battery to be tested shall be shall be heated for a period of time
necessary to reach a homogeneous stabilized temperature of 57 + 4 °C,
measured on the external case. This period of time depends on the size and
design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for
small cells and small batteries, and 12 hours for large cells and large batteries.
Then the cell or battery at 57 + 4 °C shall be subjected to one short circuit
condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or
battery external case temperature has returned to 57 + 4 °C, or in the case of
the large batteries, has decreased by half of the maximum temperature
increase observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at
ambient temperature.

REZEK / Requirement:

MESNEREARBID170C, FHEERRIIES
MO 6/ N OFCHRR, JohZe, JoieK, EEith
FEEth4ABIRFEAINEK,

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire
within six hours after this test.

T.6: ¥&F / B{E / Impact / Crush: P
MR A5 / Test procedure:

ERERTERANT 18.0 2XMEFAHEIL)

Bt XERIEEEHIERITSH (418650 BiEHIEEE 18.0mm),

IR R T I ETHES R RIRE L. —1R 316 BUNE NS
B, SNEERR 15.8 2XK£0.1 2K, KEED 6 BEX, HERKHRIIR
I, BTEZKE, B3R 9.1 F52+0.1 TrRRIEEM 61 £ 2.5 EKSLESEK
38346 |EUREFIRRRIRAE, ER—NIFQEEREN. WEAEEENS IES
HiEsEEINLES, EEHIESEERTS S ELSKEHERAZE 90 E -
&

EZEGEE, MBI STERETHSEBIEAEPORNER 1568 £
0.1 EXEHERANNMES., B—HAEREZXiEE.

Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)

NOTE: Diameter here refers to the design parameter (for example the
diameter of 18650 cells is 18.0 mm).

The sample cell or component cell is to be placed on a flat smooth surface.

WHERFEEKR. WF
1,

The test results meet the P
requirements. See table
1.
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A 15.8 mm = 0.1mm diameter, at least 6 cm long, or the longest dimension of
the cell, whichever is greater, Type 316 stainless steel bar is to be placed
across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from
a height of 61 £ 2.5 cm at the intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding track or channel with minimal
drag on the falling mass. The vertical track or channel used to guide the falling
mass shall be oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the
flat surface and perpendicular to the longitudinal axis of the 15.8 mm £ 0.1mm
diameter curved surface lying across the center of the test sample. Each
sample is to be subjected to only a single impact.

MK E5 / Test procedure:

PIE(ERTRITR. 88 Eh/AisEibfiER/NT 18.0 EXNEHERHB
itt)

Bt XERIEEEHIERITSH (418650 BiHIEEE 18.0mm),

BT NBER N FRZEFE, FEAEFRMIIK, T8
fib R ERGERERLYA 1.5 KA, HrERE#HT, BERIHIUAT=MERZ—:
(a) MEANRIEEE ERIEISTIIAF13 kN + 0.78 kN;

(b) EEEEBETREZ/00mV; 5
(c) BB ASRESTEEEL50%ELA L,

—BARIEAKES. BETE 100 EAEES, B BEHEMNAREEN
50%, BPEJAEBRIESD.

IR SER RO M R SR —EEE , HN/AEHAZEE N N BZREE
[, EWEREEN A SHHMERRISAEE,

BIMEMREZIRFE . RIEHFEBIR 6 NN, HIGNERZA
RS E ARG EE E T R T

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells
less than 18.0 mm in diameter)

NOTE: Diameter here refers to the design parameter (for example the
diameter of 18650 cells is 18.0 mm).

A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1.5 cm/s at the first
point of contact. The crushing is to be continued until the first of the three
options below is reached.

(a) The applied force reaches 13 kN * 0.78 kN;
Example: The force shall be applied by a hydraulic ram with a 32 mm
diameter piston until a pressure of 17 MPa is reached on the
hydraulic ram.

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100
mV or more, or the cell is deformed by at least 50% of its original thickness,
the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest
side. A button/coin cell shall be crushed by applying the force on its flat
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surfaces. For cylindrical cells, the crush force shall
to the longitudinal axis.

be applied perpendicular

Each test cell or component cell is to be subjected to one crush only. The
test sample shall be observed for a further 6 h. The test shall be conducted
using test cells or component cells that have not previously been subjected to

other tests.

FREESK / Requirement:

NEHNTREARRD 170C, HEERRIRES
Riiafs 6 NTFCHRIR, ToHEE, oSk, HEBith
FEEthHBIFRF S ARINE K,

Cells and component cells meet this requirement
if their external temperature does not exceed
170 °C and there is no disassembly and no fire

during the test and within six hours after this test.

MHERFEER, IF
2,

The test results meet the
requirements. See table
2.

¥{E Crush
O $&F Impact

38.3.4.7

7: i37H / Overcharge:

MR8 | Test procedure:

FEEEBERN EFIEERINAIRACESEFBRERAME, &INIIGEENHE

RD'FﬁEi; :

) HHEREINAIFEREEAKT18VES, &N EN EREIMHRATTHEE

ERI2E5822VAE PRIB/IME.

(b) FHEFEEMNAIFTEREEAT 18, SAIRRBENE&EAFHREE

B91.2fZ,

WG NAERSRE Nt T, HTIIERIRTEIN T 24 /\Ed,
The charge current shall be twice the manufacturer's recommended
maximum continuous charge current. The minimum voltage of the test shall

be as follows:

(@) When the manufacturer's recommended charge voltage is not more

than 18V, the minimum voltage of the test shall

be the lesser of two

times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer's recommended charge voltage is more than

18V, the minimum voltage of the test shall be 1
charge voltage.

.2 times the maximum

Tests are to be conducted at ambient temperature. The duration of the test

shall be 24 hours.

FREZEK / Requirement:
FEEREhENERIIEFFIRRE 7 RATHE
K, FZeX, BIRFEAIEXK.
Rechargeable batteries meet this requirement if
there is no disassembly and no fire during the test

and within seven days after the test.

MHERFEER, WF
3.

The test results meet the
requirements. See table

38.3.4.8

T.8: &AL / Forced discharge:

MR EEE | Test procedure:

BIEENERRRE TS 12 (KEREIRBERITRRERS

AUBR AR EE ER AR RIS TSR,

F1E S A/ NNERE BRI EE BB S 1T S 3G FE it R BX
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e XIEN M TIREINE, e E(NT)NETHEE S EMRLIAIR
IFEIR(RIR).

Each cell shall be forced discharged at ambient temperature by connecting
it in series with a 12 V D.C. power supply at an initial current equal to the
maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive
load of the appropriate size and rating in series with the test cell. Each cell
shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in Ampere).

FRHEESK / Requirement: e .
s . AT MHERGEER, Wk
REBHER AR RIS TR IAYAS 7 K|
NFCHRIR, ToieK, BIFFESAIIEER, :
_ .| The test results meet the P
Primary or rechargeable cells meet this .
. ) , . . |requirements. See table
requirement if there is no disassembly and no fire 4
within seven days of the test. '
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e M45ER / Testing Results

= 1: ikI& 1-i%38 5/ Table1: T.1-T.5 P
M
st A . i ek 5: HpEB
7)'1”15& 1: %g*; ‘n — \ =1
. o ) il __ N =l
0l W2 T | i g | i e | O
Test 1: Altitude este. Therma Test 3: Vibration | Test 4: Shock esto:
simulation test Externa
| Short
i RE | BE R eI =] A=}
S | Mass | OCV byt RIS /A A/
Sample | prior to | prior to frevd) EARIS AR e N
No. | ftest | test | g | ™TF  mE | meE |FER F | EE| E | BS
(9) (V) | | Vot 5 | Voltage 5 Voltage | A5k | Voltage | BE
Mass oltage Mass | after test/ | Mass after Mass after Max.
after test/
loss Voltage loss Voltage loss test/ loss test/ Temp.
(%) Hor to (%) prior to (%) Voltage (%) Voltage (°C)
P test prior to prior to
test
%) (%) test test
(% (%) (%)
BO1 66.187 | 4.428 | 0.035| 99.977 |0.104 | 99.390 | 0.026 | 99.977 | 0.059 | 99.909 | 57.9
B02 66.252 | 4.420 | 0.015| 100.000 | 0.072| 99.887 | 0.048 | 99.909 | 0.012 | 99.977 | 57.8
B03 66.123 | 4.424 | 0.035| 100.000 | 0.100 | 98.892 | 0.044 | 100.000 | 0.044 | 100.000| 57.6
B04 66.190 | 4.428 | 0.050 | 99.932 |0.104| 99.525 | 0.051 | 100.000| 0.053 | 99.886 | 58.1
B05 66.266 | 4.422 | 0.006 | 99.910 |0.075| 99.411 | 0.021 | 99.932 | 0.035 | 99.886 | 58.2
B06 66.331 | 4.430 | 0.026 | 99.932 |0.083| 99.458 | 0.039 | 99.955 | 0.017 | 99.955 | 57.6
BO7 66.218 | 4.430 [0.047| 99.932 |0.109| 99.684 | 0.011 | 99.887 | 0.024 | 99.909 | 57.8
B08 66.044 | 4.420 |0.044| 99.932 |0.101| 99.909 | 0.036 | 99.909 | 0.003 | 100.000| 57.5
B09 66.127 | 4.421 |0.051| 99.955 | 0.110| 99.321 | 0.055 | 99.932 | 0.024 | 100.000| 58.2
B10 66.116 | 4.426 | 0.047 | 100.000 | 0.118 | 99.413 | 0.051 | 99.932 | 0.059 | 99.955 | 57.9
#%:E / Remark:
Wizt - 4: TR, TTHES. TR, TRBEUIRTE XIS, RERFK/IINTF 0.2%,
Test 1-Test 4: No leakage, No venting, No disassembly, No rupture and no fire; Mass loss < 0.2%.
W 5: TR, TTHERMAEXISR, RmEEAET 170 °C,
Test 5: No disassembly, no rupture and no fire; external temperature does not exceed 170 °C.
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FMIZ5ER Testing Results

%= 2: 1€ 6 / Table2: T.6 [] #&F% /Impact [X $%FE / Crush N/A
Hmiwms IHIQAIEESE RER=RE(C) ZER

Sample No. OCV Perior to test (V) External Peak temperature(°C) Results
Co1 3.863 23.6 P
Cco2 3.860 23.7 P
C03 3.875 241 P
Co4 3.846 23.8 P
C05 3.815 23.6 P
Co6 3.893 23.5 P
co7 3.814 23.6 P
Cco8 3.869 23.7 P
C09 3.886 24.0 P
Cc10 3.819 23.8 P

¥ / Remark:

TR, FoRERFNTCIEX ISR, REBEEAET 170 °C,

No disassembly, no rupture and no fire; external temperature does not exceed 170 °C.

#= 3: ik 7 13758 / Table3: T.7 Overcharge P
ZEEEE / Charge voltage (V) [8.9 FZEEEEA / Charge current (A) [7.35 -
HRRS HIRIERE (V) S1E HZR
Sample No. | OCV Prior to test (V) Phenomenon Results
B11 4.431 TohER, Fo&X |/ No disassembly, no fire P
B12 4.428 TofRIK, Fo&K I/ No disassembly, no fire P
B13 4.427 TohRiR, FoE&K | No disassembly, no fire P
B14 4.425 TohRR, FoE&:K | No disassembly, no fire P
B15 4.422 TohRR, FoE&:K | No disassembly, no fire P
B16 4.428 TofRUK, FT5E&K | No disassembly, no fire P
B17 4.426 FofRUK, FT5E&K | No disassembly, no fire P
B18 4.425 TofRUK, FTE&K I No disassembly, no fire P
EEiE Tel: 86-755-66850100 HR%E E-mail: gc@baluntek.com 1EHRARAE Template No.: TRP-UN38.3 (2023-01-01)
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aMZEER /Testing Results
#F 4: izt 8 3RHIALER / Table4: T.8 Forced discharge N/A
Sﬁfﬁfﬁo. & / Phenomenon Rgeé;ﬁts
C11 TofRUK, FoEX 1 No disassembly, no fire P
C12 TofRUR, FoEX 1 No disassembly, no fire P
C13 FofRUK, FoEX 1 No disassembly, no fire P
C14 FofRUK, FoEX 1 No disassembly, no fire P
C15 FoRRUK, FoEX 1 No disassembly, no fire P
C16 ThER, Fo&EX |/ No disassembly, no fire P
c17 TofBK, FToEX / No disassembly, no fire P
C18 ThER, Fo&ENX |/ No disassembly, no fire P
C19 FofRUK, Fo&K | No disassembly, no fire P
C20 FofRUK, F5BK | No disassembly, no fire P
C21 FofRUK, F5&K | No disassembly, no fire P
C22 TofRUK, FoEX 1 No disassembly, no fire P
C23 TofRUR, FoEX 1 No disassembly, no fire P
C24 TofRUR, F5E X 1 No disassembly, no fire P
C25 FofRUK, FoE X 1 No disassembly, no fire P
C26 FoRRUK, FoEX 1 No disassembly, no fire P
Cc27 FofRUK, FoEX 1 No disassembly, no fire P
C28 ThER, Fo&ENX |/ No disassembly, no fire P
C29 ThER, Fo&ENX |/ No disassembly, no fire P
C30 ThER, Fo&ENX |/ No disassembly, no fire P
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FEERE F/Sample Photos
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Picture 1 Front view of battery
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Picture 2 Back view of battery
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FEERE F/Sample Photos
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Picture 3 Inside view of battery
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Picture 4 Inside view of battery
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FEERE F/Sample Photos
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Picture 5 Front view of PCM
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Picture 6 Back view of PCM
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Picture 7 Front view of cell
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Picture 8 Back view of cell
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¥ E F/Sample Photos
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Picture 9 Label of battery
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RIS (N EEIRFiE R /List of Test Equipment

. = . . = REBHEIE .
BEmRe BEER SRy it (RTEEEE L ARRIER (%)
i : Calibration
Serial No. Equipment Name Manufacture Model . The use
Validity
e CT-3008-
BZ-CHN-L003 R MEINIT R SR Neware 2024.09.11
5V6A-S1
e CT-3008-
BZ-CHN-L003-1 | $REEEIRNIR RS Neware 2024.09.11 O
5V6A-S1
e CT-3008-
BZ-CHN-L003-2 | $EEEhEIANNER S Neware 2024.09.11 O
5V10A-S1
BZ-CHN-L003-3 | 4BEERILLRS: Newar CT-3008- 2024.09.11 O
LY WAL eware 10V10A-S1 .09.
BZ-CHN-L005 Rt PO PRSI HOPE TECH HK3562 2024.11.07
BZ-CHN-L007 T PR RE /R BE-5066 2024.09.07 O
BZ-CHN-L023 Bt 2K ERLEH ElEARHY RJD-ZL-30 2024.05.15
CT-4008-
BZ-CHN-L031 SHHEIRIERE RS .05. O
PR HEIRS R S Neware A0V10ANFA 2024.05.14
BZ-CHN-L118 MEBEETIRISE Gl KS-TH-150-5 2024.10.13
. e BN Z RN
BZ-CHN-L042 ISFRER PRI Y s/ ] AT526B 2024.12.18 O
BZ-CHN-L045 BEREE ITECH IT6861A 2024.05.14
BZ-SFT-L143 BEREE ITECH IT6863A 2024.09.11
CT-4004-
BZ-CHN-L054 30V30A izt R 2024.12.06
IJJEWE T\EEE 30V30A-NFA
- GX-3020-
BZ-CHN-L057 S TeE =¥ o 2024.09.07
BHERMESIE
BZ-CHN-L080 EEINEY X TIRFE %iE%T_JEL 101-4A 2024.05.14
BZ-CHN-L072 BFRFE (ORISR T LQ-C5003 2024.05.14
BZ-CHN-L075 FEREN Agilent 34970A 2024.05.17
BZ-CHN-L074 FEREN Agilent 34970A 2025.01.25
BZ-CHN-L081 | S{EEHEtRERIEH [=r1 GX-5067-TSM|  2024.11.01
BZ-CHN-L078 FRE Fluke 15B PRO 2024.12.05
R/ e
BZ-CHN-L099 mES A GK-25 2024.05.25
HES REaRAT
BZ-KKX-L033 kshe =5 GX-600-ZD 2024.11.01
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hRRAs HEA TR EITA
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= B
Statement

. ALBRERIEGNAORZE., ERENQEYE, YRESPHAEEERR, ERAREHENER
BRIM. ERNRHEEFEMEREMMERR.

The laboratory guarantees the scientificity, accuracy and impartiality of the test, and is
responsible for all the information in the report, except the information provided by the
customer. The customer is responsible for the impact of the information provided on the
validity of the results.

. RERRIAE CMA IRERIRE, FEEXNHESRIERIER.

The report without China inspection body and laboratory Mandatory Approval (CMA) mark
has no effect of proving to the society.

. A CNAS IAFITRIRAIIR S, “*" AR I B AEIATEEA.

For the report with CNAS mark, the items marked with ">" are not within the accredited
scope.

- AIRERETN, TENOHEAREFETN, RMEEEENERAE HHREETRAELH.

This report is invalid if it is altered, without the signature of the testing and approval
personnel, or without the “inspection and testing dedicated stamp” or test report stamp.

BEHFRNEN, SEMNERNYZRERE .

The test data and results are only valid for the tested samples provided by the customer.

. REXLBRERTERE, FEMBHEFTRS.

This report shall not be partially reproduced without the written permission of the laboratory.

- A REE RN, TEKEIRES 30 RNEAXIKRERF, BHEAFZE,

Any objection shall be raised to the laboratory within 30 days after receiving the report.
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